
- Parts list -

Mode :  MD mode Mod. des. overview :  C SEDAN                                                                          

FIN/MD :  WDB 2030615E006669 Catalog :  65F 

VIN :  WDBRF61J52E006669 Major assembly :   

Sales designation :  C 240 Major assembly MD :   

Assortment c lass :  Car Group :  33 - FRONT AXLE 

Market :  North America Subgroup :  030 - STEERING KNUCKLE AND CONTROL ARM

Item no.  Part number  Designation/description  Quantity  Version  

10  A 209 332 00 01  STEERING KNUCKLE

LEFT

Replaced by: A 204 332 01 01  

001     

10  A 204 332 01 01  STEERING KNUCKLE

LEFT  

001     

10  A 209 332 01 01  STEERING KNUCKLE

RIGHT

Replaced by: A 204 332 02 01  

001     

10  A 204 332 02 01  STEERING KNUCKLE

RIGHT  

001     

30  A 209 330 03 25  FRONT WHEEL HUB

WITH BEARING  

002     

35  A 203 330 00 51  ANTI-FRICTION BEARING

REPAIR KIT  

002     

50  A 023 997 31 47  . SEAL RING

. LEFT AND RIGHT

. Replaced by: A 203 330 00 60  

002     

50  A 203 330 00 60  . SEAL RING

. LEFT AND RIGHT  

002     

60  A 116 334 03 72  . NUT

. LEFT AND RIGHT  

002     

70  N 000000 003358  . HEXALOBULAR BOLT

. LEFT AND RIGHT M6X25  

002     

80  A 168 357 00 89  . PLUG

. LEFT AND RIGHT  

002     

90  A 203 330 35 11  STRUT

LEFT

Replaced by: A 203 330 39 11

[408] ONLY REPLACEABLE BY PAIRS  

001     

90  A 203 330 39 11  STRUT

LEFT WITHOUT BEARING

Replaced by: A 204 330 43 11

[408] ONLY REPLACEABLE BY PAIRS  

001     

90  A 204 330 43 11  STRUT

LEFT WITHOUT BEARING

[408] ONLY REPLACEABLE BY PAIRS  

001     

90  A 203 330 36 11  STRUT

RIGHT

Replaced by: A 203 330 40 11

[408] ONLY REPLACEABLE BY PAIRS  

001     

90  A 203 330 40 11  STRUT

RIGHT WITHOUT BEARING

Replaced by: A 204 330 44 11

[408] ONLY REPLACEABLE BY PAIRS  

001     

90  A 204 330 44 11  STRUT

RIGHT WITHOUT BEARING

[408] ONLY REPLACEABLE BY PAIRS  

001     

95  A 203 333 10 14  RUBBER BUSHING

LEFT AND RIGHT

[002, 003] ALSO USE: 2 X A 211 333 06 97 BOOT, OBSERVE WIS  

002     

98  A 211 333 06 97  ELASTOMERIC CUP

COVER, HYDRO-MOUNT, LEFT AND RIGHT  

004     

100  N 000000 003281  HEXAGON NUT

THRUST ARM TO WHEEL BEARING  

002     

110  A 220 333 00 71  BOLT 002     

Copyright Daimler AG, 24/10/13, EPC 1.24.2.0, DW 07/2010 Page 1



110  A 220 333 00 71  BOLT

THRUST ARM TO SUPPORT M14X1.5  

002     

110  A 220 333 01 71  FITTED BOLT

FOR ADJUSTING WORK ONLY M14X1.5  

002     

120  A 220 333 00 76  SHIM

THRUST ARM TO SUPPORT  

004     

130  N 000000 003281  HEXAGON NUT

THRUST ARM TO SUPPORT  

002     

140  A 203 330 19 11  THRUST ARM

LEFT

Replaced by: A 203 330 33 11

+001 A 204 330 20 11

+001 A 211 333 06 97  

001     

140  A 203 330 33 11  CROSS STRUT

LEFT

Replaced by: A 204 330 19 11

+001 A 211 333 06 97  

001     

140  A 204 330 19 11  CROSS STRUT

LEFT  

001     

140  A 203 330 20 11  THRUST ARM

RIGHT

Replaced by: A 203 330 34 11

+001 A 203 330 33 11

+001 A 211 333 06 97  

001     

140  A 203 330 34 11  CROSS STRUT

RIGHT

Replaced by: A 204 330 20 11

+001 A 211 333 06 97  

001     

140  A 204 330 20 11  CROSS STRUT

RIGHT  

001     

145  A 203 333 09 14  . BEARING

. LEFT AND RIGHT

. [004] UP TO VEH. IDENT. NO. A351771/F269058, EXCHANGE IN PAIRS  

002     

160  A 220 333 00 71  BOLT

CROSS STRUT TO INTEGRAL CARRIER

M14X1.5   

002     

160  A 220 333 01 71  FITTED BOLT

FOR ADJUSTING WORK ONLY M14X1.5  

002     

170  A 220 333 00 76  SHIM

CROSS STRUT TO INTEGRAL CARRIER  

004     

180  N 000000 003281  HEXAGON NUT

CROSS STRUT TO LEFT INTEGRAL

CARRIER   

001     

180  N 000000 003281  HEXAGON NUT

CROSS STRUT TO RIGHT INTEGRAL

CARRIER   

001     

190  N 000000 003281  HEXAGON NUT

CROSS STRUT TO WHEEL CARRIER  

002     

200  A 000 330 00 18  TS BOLT PARTS KIT

FOR ADJUSTING WORK ONLY  

004     

Copyright Daimler AG, 24/10/13, EPC 1.24.2.0, DW 07/2010 Page 2


